= ®
CORDLESS GRASS TRIMMER 60 V / AKU KROVINOREZ 60 V item No. 8795701 %gs;l;%!-

PRODUCT TECHNICAL SHEET / TECHNICKA DOKUMENTACE PRODUKTU - 1



Iltem No. 8795701

EXTOL

INDUSTRIAL

factory part description popis atyrks Madal B.alvc’)rder’
number No. / obj. ¢islo dilu

1 80100032-01 TECOMEC 130 Trimmer Head Strunova hlava 1 8795701-1

2 80200487-05 Sword-shaped Three-tooth Blade Trojzuby niz 1 8795701-2

3 80102167-01 Gearbox M Pfevodovka - sestava 1 8795701-3
3.1 180700004-04 M10x1.25-LH Hex Flange Lock Nut Matice 1 8795701-3.1
3.2 :80201036-01 Lower Protective Cover Opérna miska 1 8795701-3.2
3.3 180201035-01 Blade Pressure Plate Pritlacna podlozka 1 8795701-3.3
3.4 80202285-01 Dust Cover Kryt proti prachu 1 8795701-3.4
3.5 80201034-01 Blade Flange Ptitla¢na podlozka 1 8795701-3.5
3.6 80700126-05 Retaining Ring 32 Pojistka 1 8795701-3.6
3.7 :80700204-07 Bearing PT6201RST Lozisko 1 8795701-3.7
3.8 :80201033-02 Splined Shaft Hridel 1 8795701-3.8
3.9 180201038-02 Large Bevel Gear Prevodové kolo 1 8795701-3.9
3.1 :80700194-02 Bearing 6000-2Z Lozisko 3 8795701-3.1
3.11 80201029-04 Gearbox Housing Prevodovka 1 8795701-3.11
3.12  80700046-13 M6x5 Hex Socket Screw Sroub 1 8795701-3.12
3.3  80202286-01 Small Bevel Gear Pfevodové kolo 1 8795701-3.13
3.14 :80700214-03 Retaining Ring 10 Pojistny krouzek 1 8795701-3.14
3.15 :80700126-03 Retaining Ring 26 Pojistny krouzek 1 8795701-3.15

4 80102164-01 Plastic Guard Component Kryt - sestava 1 8795701-4
4.1 :80700073-02 ST3.9x16-T20 Hex Socket Pan Head Screw  Sroub 32 8795701-4.1
4.2 180202290-01 Rope Cutting Blade Bfit 1 8795701-4.2
4.3 80302882-01 Guard Knife Holder Kryt 1 8795701-4.3
44 80700075-01 ST4.2x10-H-F Cross Pan Head Screw Sroub 1 8795701-4.4
4.5 80200054-01 Plastic Guard C Lower Plate Objimka 1 8795701-4.5
4.6 80302881-01 Plastic Guard Kryt 1 8795701-4.6

5 80700048-05 M6x25 Hex Socket Screw Sroub 1 8795701-5

6 80700026-04 M5x14 Hex Socket Screw Sroub 1 8795701-6

7 180200085-01 26 Guard Fixing Plate Objimka 1 8795701-7

8 80700048-14 M6x25 Hex Socket Screw Sroub 2 8795701-8

9 80202349-01 Aluminum Tube &26x1550 Trubka 1 8795701-9
10  80202291-01 32 Clamp Spona 1 8795701-10
11 80400655-01 Rear Handle Damping Sleeve Pouzdro 1 8795701-11
12 180400246-02 Oil-impregnated Bearing Assembly Sestava lozisek 6 8795701-12
13 180202289-01 Hard Shaft Welding &7xxx1567 Hnaci hfidel 1 8795701-13
14 180302950-01 Damping Rod Left Kryt 1 8795701-14
15 80302951-01 Damping Rod Right Kryt 1 8795701-15
16 :80700457-01 M8 Square Nut Matice 1 8795701-16
17 180200274-01 Knob Spring Pruzina 1 8795701-17
18 180700023-08 M5x16 Hex Socket Screw Sroub 2 8795701-18
19 180202344-01 Handle Fixing Base Lower Drzék riditek 1 8795701-19
20 80202348-01 222 U-shaped Aluminum Tube Riditka 1 8795701-20
21 180202345-01 Handle Fixing Base Upper Drzak riditek 1 8795701-21

PRODUCT TECHNICAL SHEET / TECHNICKA DOKUMENTACE PRODUKTU - 2



Iltem No. 8795701

EXTOL

INDUSTRIAL

factory part description popis aty/ks Madal B.alv<,)rder’
number No. / obj. ¢islo dilu

22 80102205-01 Knob Assembly Rychloupinaci Sroub - sestava 1 8795701-22
22.1 :80300459-02 Knob Lower Rychloupinaci sroub 1 8795701-22.1
22.2 80200796-01 Pin &4x50 Cep 1 8795701-22.2
22.3  80200796-01 Knob Upper Upinaci pdka 1 8795701-22.3

23 80102207-01 Right Handle Assembly Rukojet - sestava 1 8795701-23
23.1  80202269-01 Rear Handle Release Lever Péka 1 8795701-23.1
23.2  80202296-01 Trigger Torsion Spring Pruzina 1 8795701-23.2
23.3 180202295-01 Pin &¥3x16.5 Cep 1 8795701-23.3
234 80202343-01 Right Handle Trigger Spoust 1 8795701-23.4
23.5 180201954-01 Pin &J5%30 Cep 1 8795701-23.5
23.6 :80302949-01 Right Handle Right Housing Overmolding : Kryt rukojeti 1 8795701-23.6
23.7 80600741-01 Speed Control Switch Reguldtor otacek 1 8795701-23.7
23.8 80202342-01 Trigger Limiter Block Doraz spousté 1 8795701-23.8
23.9 80700023-30 M5x35 Hex Socket Screw Sroub 2 8795701-23.9
23.10 1 80700023-30 Display Assembly Displej 1 8795701-23.10
23.11  80302948-01 Right Handle Left Housing Overmolding : Kryt rukojeti 1 8795701-23.11
23.12  80600810-01 Display Connection Wire Harness Kabelovy svazek 1 8795701-23.12
23.13 1 80700015-05 M5 Non-metallic Insert Lock Nut Matice 2 8795701-23.13

24 80102206-01 Left Handle Assembly Rukojet - sestava 1 8795701-24
24.1 80302945-01 Left Handle Right Housing Overmolding | Kryt rukojeti 1 8795701-24.1
24.2  80302944-01 Left Handle Left Housing Overmolding Kryt rukojeti 1 8795701-24.2

PRODUCT TECHNICAL SHEET / TECHNICKA DOKUMENTACE PRODUKTU - 3




